Loading...
8
STANDS
Fixed Vertical Stand (MLPN 46-46145)
Optional purchase.
a. Fixed Vertical Stand ........ Qty. 1
b. #7 x 1.00” Wood Screw ... Qty. 3
c. M3 x 0.5 x 6 mm Screw... Qty. 3
Tilt Stand (MLPN 46-46486)
Shipped with the MS6520 only.
c. Tilt Stand .......................... Qty. 1
d. #8 x 1.00” Wood Screw ... Qty. 3
Fixed Vertical Stand Installation (MLPN 46-46145)
Step 1: Drill three #43 pilot holes in the
countertop.
Step 2: Attach the stand to the countertop
with the three
#7 wood screws provided.
Step 3: Attach the scanner to the stand
with the three M3 screws provided.
Tilt Stand Installation (MLPN 46-46486)
Step 1: Drill three #39 pilot holes in the
countertop.
Step 2: Insert the scanner into the rubber
boot (the MS6520 is shipped
assembled).
Step 3: Tilt the scanner forward in the
stand.
Step 4: Attach the stand to the countertop
using the three
#8 wood screws provided.
Step 5: Tilt the scanner back into place.
b.
c.
a.
e.
d.
Loading...
Terms of Use | Privacy Policy | DMCA Policy
2006-2020 Rsmanuals.com